Hammerhead GL150 Right Crankcase Cover

Hammerhead GL150 Right Crankcase Cover

Find your part Reference Number in the diagram above, then click the link for the corresponding part below to see it on our site.

The parts numbers listed below are from the Hammerhead parts manual for this vehicle. If it's a part that we regularly stock, there will be a link you can click to view that product on our site. For all other parts that do not have links, we can probably get that item from the distributor if you contact us.

Please click here, let us know the part name and number, and we'll get back to you with a price quote and availability.

Note: On mobile devices, some of the part numbers in the chart below may be interpreted as telephone numbers by your device. If you click a link and your device asks you if you want to dial a telephone number, we advise against doing so. This is a feature of your telephone or mobile device, not our website!

OUTER CRANKCASE ASSEMBLY

No.

Part No

Description

QTY

1

14326

COVER, OUTER CRANKCASE RH - 150CC

1

2

14327

GASKET, OUTER CRANKCASE - 150CC

1

3

14328

CAP, OIL DRAIN-150CC

1

4

14329

SCREEN, OIL FILTER - 150CC

1

5

14330

SPRING, OIL FILTER SCREEN - 150CC

1

6

14331

DIPSTICK, OIL FILL - 150CC

1

7

14332

CLAMP, AC GENERATOR - 150CC

1

8

14333

SEAL, M19.8x30x5 OIL

1

9

14334

O-RING, M30.8x3

1

10

14335

O-RING, M18x3

1

11

50016

PIN DOWEL SPECIAL 8x14

2

12

14336

BOLT, M6x1.00x28 FHCS ZN

1

13

14337

BOLT, M6x1.00x95 FHCS ZN

4

14

14338

BOLT, M6x1.00x100 FHCS ZN

1

15

14339

BOLT, M6x1.00x110 FHCS ZN

2

16

14340

BOLT, M6x1.00x35 FHCS ZN

1

17

14341

BOLT, M6x1.00x20 FHCS ZN

2

18

14296

BOLT, M6x1.00x12 FHCS ZN

2

Back to top